

TEST REPORT

No. : GZIN1908041749MR

Date : Sep 27, 2019

Page: 1 of 4



CUSTOMER NAME: JIANG SU WAN YUAN NEW MATERIALS CO. LTD.
ADDRESS: XINGYEROAD, SHANGDANGTOWN, DANTUDISTRICT, ZHENJIANG,
JIANGSU, CHINA

Sample Name : GOLD EPOXY ALUMINUM FOIL

TEST REPORT

